

Roediger Agencies cc

REG No: 93/29837/23

VAT No: 4200155465

Polymer Chemistry Building

De Beer Street, STELLENBOSCH 7600

www.roedigeragencies.co.za

ANALYTICAL LABORATORY

PO Box 3202

MATIELAND 7602

Tel: +27 21 808 3175

Fax: +27 21 886 4731

Cell: 083 250 9281

15 February 2010

Danie Vorster
FIBER ROOFING cc
PO Box 639
1450 ALBERTON

Mr. Vorster

Two samples were sent to the analytical laboratory of Roediger Agencies cc to evaluate the burning rate according to UL94.

The samples were labelled and are depicted in the following order:

- Straw coloured synthetic straw, and
- Brown coloured synthetic straw.



The samples were tested according to UL94 Standard Test procedures and Requirements UL94HB in five fold, the results are averaged values... Please note that the physical dimensions are only between 2 and 2.6 mm in diameter, which is not according to specification. The results are tabulated below.

Results

Sample	Burn time for 3 inches (sec)	Rating
Straw	75	B
Brown	65	B

Summary

Both samples supplied have a “B” classification according to UL94HB.

Yours faithfully,



Dr. AHA Roediger.

Please take note that samples will be retained for a one year period and discarded thereafter.